



YOUR REF: -
DATE RECEIVED: JUNE 20, 2012
DATE REPORTED: JUNE 28, 2012

Report No. : LPME/1052/12
Company : Messrs. Rock Garnet Trading Sdn. Bhd.
No.7, Jalan Bidara 5, Bandar Botanic,
41200 Klang, Selangor.

ANALYSIS REPORT

One (1) sample said to be MINERAL SAMPLE, contained in a polythene bag, was received from M/s. Rock Garnet Trading Sdn. Bhd.

On analysis of the sample, the following result was obtained :-

<u>TEST PARAMETER</u>		<u>TEST METHOD</u>	<u>RESULT</u>
Chloride, Cl ⁻	ppm	TITRIMETRIC	9.88 (Nine decimal eight-eight)

Remark:

1. These test results are representative only of the sample received and are not intended to be representative of any lot, cargo or shipment.
2. This test report is not for L/C negotiation purposes.

SGS LABORATORY SERVICES (M) SDN. BHD.

TAN KENG GUAN
B.SC. (HONS) AMIC
CHEMIST

Pg: 1 of 1

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.